

CERTIFICATE OF ANALYSIS

WINCOAT WT – AQ – 1255 BROWN

(Manufactured by Wincoat Colours and Coatings Pvt. Ltd.)

Quantity 100.00 kg
Batch No. P - 0523
Colour Brown

A. R. NO.: F - 0541/13 - 14

Manufacture Date 26/08/2013
Re-Evaluation Date 25/08/2016



Test for	Specifications / Requirements	Results
Appearance	Brown Powder	Brown powder
Solubility	Partly soluble in water and in most of the organic solvents forming homogenous suspension	Complies
Ash	21 to 29% w/w	24.87 % w/w
Loss on Drying at 100°C to 105°C for 2 hrs.	NMT 10% w/w	3.27 % w/w
Tapped density	0.4 to 0.8 g/ml	0.62 g/ml
pH	3.5 to 7.5	5.22
Colour difference	Should match with standard	Matched with standard
Undispersed material: Sieve test for slurry (100#)	NLT : 98% (w/w) passes through 100#	99.3 % w/w passes
Arsenic	NMT : 3 PPM	< 3 PPM
Heavy metals	NMT : 20 PPM	< 20 PPM

Result:

The material / sample complies with above specifications.

Tested: 26/08/2013

Stamp :	Tested by:	Approved by
---------	------------	-------------

Remark:

Visual Colour difference in the appearance of the powder, between two batches of the same formula number would not affect the standard shade.